

ELNA CO., LTD

9-32, Sugiyama, Nishigoumura, Fukushima, 961-8031, Japan

Report on the submitted samples said to be "D04-P01 (Capacitor-DCK)".

Client Ref. No. : E04-018
 Sample Receiving Date : 2004/11/10
 Testing Period : 2004/11/19 TO 2004/12/02
 Color, Appearance etc. of the sample : Coin cell

Test Result :

Test Item	Unit	Result	Method	Instrument	Detection Limit
Cd	ppm	N.D.	EN 1122B	ICP-AES	2
Pb	ppm	N.D.	EPA 3050B	ICP-AES	2
Hg	ppm	N.D.	EPA 3051A	ICP-AES	2
Cr(VI)	ppm	N.D.	EPA 3060A	UV-VIS	2
PBBs					
Bromobiphenyl	ppm	N.D.	—	GC/MS	5
Dibromobiphenyl	ppm	N.D.	—	GC/MS	5
Tribromobiphenyl	ppm	N.D.	—	GC/MS	5
Tetrabromobiphenyl	ppm	N.D.	—	GC/MS	5
Pentabromobiphenyl	ppm	N.D.	—	GC/MS	5
Hexabromobiphenyl	ppm	N.D.	—	GC/MS	5
Heptabromobiphenyl	ppm	N.D.	—	GC/MS	5
Octabromobiphenyl	ppm	N.D.	—	GC/MS	5
Nonabromobiphenyl	ppm	N.D.	—	GC/MS	5
Decabromobiphenyl	ppm	N.D.	—	GC/MS	5

JP 402695

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.

弊社発行のこの検査報告書は、裏面に明記されたサービスに関する一般的条件に則して発行されます。そこに明記してある弊社の負うべき債務・補償範囲及び司法管轄の項目にご注意下さい。この検査報告書に記載された検査結果は、特別に明記されていない限り、検査したサンプルに関してのみの検査結果であります。また、この書面全体の複製以外には、その検査結果の内容に関して、弊社からの文章による事前許可無しには複製を禁じます。

Test Item	Unit	Result	Method	Instrument	Detection Limit
PBDEs					
Monobromobiphenyl ether	ppm	N.D.	—	GC/MS	5
Dibromobiphenyl ether	ppm	N.D.	—	GC/MS	5
Tribromobiphenyl ether	ppm	N.D.	—	GC/MS	5
Tetrabromobiphenyl ether	ppm	N.D.	—	GC/MS	5
Pentabromobiphenyl ether	ppm	N.D.	—	GC/MS	5
Hexabromobiphenyl ether	ppm	N.D.	—	GC/MS	5
Heptabromobiphenyl ether	ppm	N.D.	—	GC/MS	5
Octabromobiphenyl ether	ppm	N.D.	—	GC/MS	5
Nonabromobiphenyl ether	ppm	N.D.	—	GC/MS	5
Decabromobiphenyl ether	ppm	N.D.	—	GC/MS	5

Note: N.D. = not detected

***** End of Report *****

Signed for and on behalf of
 SGS Far East Ltd.
 Green Testing Center

後藤邦之

Kuniyuki Goto
 Laboratory Manager

JP 402696

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.

弊社発行のこの検査報告書は、裏面に明記されたサービスに関する一般的条件に則して発行されます。そこに明記してある弊社の負うべき債務・補償範囲及び司法管轄の項目にご注意下さい。この検査報告書に記載された検査結果は、特別に明記されていない限り、検査したサンプルに関してのみの検査結果であります。また、この書面全体の複製以外には、その検査結果の内容に関して、弊社からの文章による事前許可無しには複製を禁じます。